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Highest Performing Barrier

Company Profile

Acoustica®is an Australian owned company founded in 1982 when perforated steel was a major component in
soundproofing solutions. Today, the company is a global leader in the research, development and manufacture of
leading technology sound control and noise abatement systems utilising visco-elastic technology.

In 1991 Acoustica® was the first to introduce polyester sound and thermal insulation materials to Australia,
revolutionising the industry in overcoming health and recycling issues. This was followed by the adoption by SANIP
(Sydney Airport Noise Insulafion Program) of Acoustica’s residential dwelling pilot program as the specification for all
dwellings included in the insulation program.

It was in 2005 when the NSW Government Industry Minister announced that Acoustica® had won the ‘Excellence in
Innovation Award for Outstanding Innovation’, for the new QuietWave® plasterboard walll system. With a six star
acoustic rating, QuietWave®has the highest drywall acoustic performance at half the thickness and 30Kg/m?2 lighter
than conventional drywall system:s.

Also in 2005, Acoustica was accepted info the prestigious ATS (Australian Technology Showcase) for ‘Revolutionary
Technology for Acoustic Control’. The ATS is sponsored by the Australian Federal & State Governments to promote
innovative Australian technology worldwide.

At the Australian Marine Industry Federation awards in 2006, Acoustica’s world patented Vybar® marine acoustic
insulation was recognised with a commendation award in the ‘Innovative Product of the Year' category.

In 2007 the Acoustica® Group was recognised in three awards. Acoustica was the winner of the innovation
category of the Australian Anthill Magazine 2007 ‘Cool Company Awards'. The Federal minister for Australian
Industry presented Acoustica® with the Innovation Award for the QuietWave® wall system.

In the same year Acoustica®were finalists in the ‘Excellence in Innovation'
category for the ‘Western Sydney Awards’ for their new fire coating and fire
rated products which was followed by the ‘NSW Pitchfest Awards’ for the
QuietWave® revolutionary acoustic wall system and Vulcanite® low cost fire
resistant ceramic.

The Acoustica Group in 2008 won the Engineers Australia ‘Small Business
Ventures Excellence Award' for their QuietWave® Eco Wall System.

They were also finalists in the Banksia Foundation ‘Eco Innovation
Award’ and the Environmental category of Innovic's the
‘Next Big Thing Award’ for their QuietWave®Eco

Wall System.

In November 2008 Acoustica wins the
‘New Inventors’ Episode 42 and the
‘Peoples Choice Award’ for QuietWave®
Wall System and was one of the five
Grand Finalists.

In 2013 the revolutionary QuietWave® BioFoam
with it's patented micro-cellular membrane is
developed and launched. It quickly is recognised and favoured for it's very low VOCs and GREEN TAG certification.

Due toit's success, it is now incorporated into the GreenLAG®SQ Pipe Lagging and AngelStep®SQ Underlay with
other products to follow.

030314 4
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QuietWave®

Highest Performing Barrier

QuietWave® BioFoam Noise Barrier
Incorporating the ‘Green Chemistry’ Principles

QuietWave® is a high performance drywall noise barrier that delivers exceptional performance
due to it's micro-cellular membrane developed (patented, tested and manufactured in

Australia).

The QuietWave® (BioFoam) biologically derived, flexible noise barrier and vibration damping material, is typically
used in walls, floors, ceilings and pipe lagging. The product can also be applied to doors, partitions and furniture

applications to reduce airborne noise and vibration transfer.

QuietWave®

Exceeds BCA minimum requirements

Can achieve the highest AAAC acoustic rating of 6 stars

Thinnest and lightest possible wall for the highest acoustic rating

Most economic é star rating wall system available

Low VOCs (Less than a recognised threshold of 0.5mg “Green Star”)

Acoustica’s QuietWave® noise barrier isolates noise
and dampens sound vibration to increase sound
fransmission loss.

The vibration decay in the organic QuietWave®
viscoelastic noise barrier parallels the theoretical
performance of the

ideal limp mass barrier.

The development of the World's first natural organic
noise barrier has been achieved with a matching
acoustic performance of R1,cw 27 for the 2.5kg/m?
(Wilkinson & Murray test results following pages).

QuietWave® has been certified by the CSIRO Division
of Materials Science and Engineering as Group 1 Fire
Rated Tests are showing that when QuietWave® is
sandwiched between two layers of 13mm Firecheck
plasterboard, the Sound Transmission Loss (STL)
achieves equivalent to 5 layers of the same
plasterboard.

QuietWave® is incorporated into Acoustica’s range of

acoustic products for walls, partitions, floors, ceilings
and pipe lagging.

030314

Typical Applications:
- Multi-residential walls and ceilings
- Retrofits

- High Confidentiality partition wall systems
(for Lawyers, Doctors, Dentfists, etc)

- Commercial walls and ceilings

- Improving existing partition wall & ceiling
performance

- Sole occupancy unit dividing walls

- Boardroom and office division walls

www.advancedacoustics.co.nz




QuietWave® BioFoam Noise Barrier Highest Performing Barrier

Incorporating the ‘Green Chemistry’ Principles

The QuietWave® (BioFoam) biologically A typical high performance partition wall
derived, flexible noise barrier and
vibration damping material, is typically
used in walls, floors, ceilings and pipe
lagging. The product can also be Rw+Ctr 56
applied to doors, partitions and

furniture applications to reduce

airborne noise and vibration transfer. 148 mm

Staggered 64 mm studs

2x13 mm
Standard
Plasterboard

QuietWave® BioFoam Noise Barrier

Comparison Transmission Loss Test Results

80
Typical QuietWave® wall construction

72 o—9 ° system = Rw + Cir 56 *
64 ¢ One 13 mm standard plasterboard
* One 1.2 mm QuietWave® visco-

%6 elastic membrane

48 ¢ One 13 mm standard plasterboard

* 464 mm staggered studs in a 92 mm
frack

¢ 50 mm thick insulation

¢ One 13 mm thick plasterboard

« One 1.2 mm thick QuietWave®

16 visco-elastic membrane
4 Single stud wall with QuietWave by Wilkinson Murray

8 © Single stud wall without QuietWave by Sebastian Giglio

@ Single stud wall with QuietWave by PKA Acoustic Consultant

40

32

Transmission Loss

* One 13 mm plasterboard
* PKA test report available on request
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© RSN q/Q qfo ‘b\ Y (DQ ro‘b %Q \00 \qj) .\‘bQ "DQQ qf’-’g fb\% D(BQ ‘OQQ
Frequency Hertz

Test Description Riw

1. Wilkinson Murray (Ref: PD 200813) QuietWave sandwiched between 2 x 13 mm plasterboard 38 (Ctr-2)

2. Sebastian Giglio (Ref: 204335/D01a) 2 x 13 mm plasterboard panels 33 (Ctr-2)

148 mm Staggered stud wall with QuietWave sandwiched

between 2 x 13 mm plasterboard on both sides of the studs 63 (Cir-7)

3. PKA Acoustic Consulting (Ref: 204 202 R0O1)

/

Global GreenTag®e"™ GreenRate Level C Certification of QuietWave®
BioFoam

QuietWave® BioFoam is a patented biologically derived, flexible noise barrier and
vibration damping material used in commercial and residential applications as an
acoustic noise barrier for walls, ceilings, partitions, flooring, furniture and pipe lagging.

FIND US ON
globalgreentag

.com

trust brands™”
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Highest Performing Barrier

QuietWave® Wall System

Significant cost benefits

¢ The Developer has more useable floor space to sell

e Easier installation for Builders, less material handling,

no Bridging issues, saving over 35%

* The Buyer has more useable floor space, more
secure feeling from solid sounding walls and more
privacy with the more soundproofed walls

Environmental Benefits

¢ The environmental improvements achieved with
the QuietWave® wall system is by way of the direct
reduction of the need for 30kg/m? of plasterboard
to achieve the BCA code for adjoining walls. These
are:

* Energy saving from the embodied energy of 30kg
of plasterboard

¢ Water savings from the embodied water in 30kg of
plasterboard

* The reduction in overall building size due to the
exira floor space available from the significantly
thinner walls

* The reduction in overall building foundations and
structure because of
the significantly lighter walls

* The reduction in transportation of plasterboard for
walls

* The reduction in land fill through the plasterboard
savings (12% of land fill is plasterboard)

* The increased efficiencies in the use of natural
resources (Gypsum) - industry wide 17% wastage
from manufacture to installation of plasterboard

Acoustic Performance Index

When the concept of Acoustic Performance
Index is applied to the QuietWave®

2nd layer of
plasterboard

Insulation

1st layer of plasterboard
QuietWave®
BioFoam Noise Barrier

v Exceeds BCA minimum requirements for
airborne sound insulatfion for a wall between
attached dwellings

v Meefts the highest possible AAAC acoustic
rafing of 6 stars

v Rwé2 and Rw + Ctr = 56 dB

v With the thinnest possible wall section of 148
mm

v Most economic 6 star rating wall system
available

The building code of Australia (BCA 2004) acoustic
requirements infroduced new and more onerous
acoustic standards of Rw + Ctr = 50 dB for party walls
between apartments, fownhouses and other
attached dwellings. Acoustica’s QuietWave® wall
system not only meets the minimum requirements of
the new BCA code (equivalent to AAAC 5 star rating)
but is a class ahead at AAAC 6 stars.

BioFoam wall system, the score is extremely high. Acoustic Performance Index takes into account the cost of the wall compared to
its acoustic performance and to the thickness of the wall and the floor space cost.
Thickness is a very important consideration as floor space in a typical apartment is $6,000 per square meter.

The QuietWave® wallis only 148mm

wide and has an acoustic performance that can only be matched by the best wall system at 280 - 300mm wide.

030314
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Highest Performing Barrier

QuietWave® Installation Procedure

Installation Procedure

1. - Install stud & tracks as per manufacturers instructions

| | il

Side One

2. - Install first layer of plasterboard in a horizontal direction as per manufacturers instructions.
- Seal the joints
- Cut edges neatly leaving maximum 2mm gaps around the perimeter wall
- Seal edges with resilient sealant (Silicone or No More Gaps)

{ {
il il ]

- Unroll QuietWave®roll.
Cut QuietWave® sheets to suit height of partition.
- With nails, staples or screws, hang 1st QuietWave sheets along the top of the 1st layer of plasterboard.

- Does not need to be glued.
6. - Fix the second QuietWave® sheet next to the 1st one and so on. Sheets do not have to be butted and
taped together. All cuts can be used. Sheets do not have to be cut accurately around the perimeter of
the wall. Tolerance around the perimeter 5 to 10mm.

oW
1

. Y L |
7. - Install 2nd layer of plasterboard in a vertical direction as per manufacturers instructions or ensure that 1st

layer of plasterboard joints do not coincide with the second layer joints.
- Seal the joints
- Cut all edges neatly leaving maximum 2mm gap around the perimeter of the walls.
- Seal edges with resilient sealant (Silicone or No More Gaps)

Y Y Y

| | |
+

0000000000 0000000000 0000000000
J000000000L LOO000000LL JOLLLOCOLVL
Side Two
8. - Install specified High Density Batts
9. - Install QuietWave® wall system on side 2 following the same procedures as per described in ltems 2 to 7
Services

All power points and switches to be installed with firebox. Do not install services back to back.

030314 8

www.advancedacoustics.co.nz




Quie‘l'wdve® POr-I-I-I-Ion S-I-Gggered S.I.Uds Highest Performing Barrier

[ 1

< 1.2 mm Acoustica’s QuietWave®
13 mm Plasterboard
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g% 13 mm Plasterboard
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13 mm Plasterboard

| |
N/ .| !_T ‘t,:"‘ I\Hl,lnly‘ﬂ?ﬂ
= =
R

Timber block in stud
Acoustic seal to solid core door

O0000(
UULU

\\/ lmﬂnm

) ,n\v,u '”“L

A A
fUVY WTATATAY,

AAN
%

O

/SB2"\ PLAN QUIETWAVE PARTITION
o

030314 9

www.advancedacoustics.co.nz




Highest Performing Barrier

QuietWave® Partition Installation Options

> o 4~ . --—Concrete slab
—~at Soundbricks

-4+——— Services

— 100 mm Soundbricks

2 way grid suspended ceiling

/SB1) SECTION

\ w1/ Option 1
" Sound bricks installation

Concrete slab

Soundbricks

2 way grid suspended ceiling

64
Acoustic mastic seal

|~
_—
E}
-
-
-
-
-
;_‘ High density EchoSoft
E‘% @——— 13 mm Plasterboard,
,';’3 1.2 mm Acoustica Quiet Wave
E‘}% 13 mm Plasterboard
P
)
-
E% Skirting

-
ED Acoustic mastic seal
O

g/SBé\'; SECTION QUIETWAVE PARTITION

\WD1 / Option 2
" Sound bricks installation
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Quie‘l'que® Slngle S-I—Ud Cons-l-ruc.l.lon Highest Performing Barrier

Concrete slab

4
Acoustic mastic seal
High density white batts
< 1 x layer Plasterboard,

Y

1.2mm Acoustica Quietwave,
1 x layer Plasterboard,

B% 51,64,76,92 studwalls -

Skirting

Acoustic mastic seal

!

- | [ VO | [
i
\

|
[
't 4
S 4 - Concrete slab
| Y Ua |
b v \
] IS 4 < ]
\ \
STEEL STUD SECTIONS ?tug o +d Wall Acoustic opinion FRL
plas :;rmoar mm Rw+Ctr
51-10 SD 94 45 db _
51-13 SD 106 48 db i
Legend: 51-13 FC 106 51db -/120/120
SD: Standard plasterboard 51-16 FC 118 53 db -/120/120
FC: Fyrcheck plasterboard 51-10 SC 94 gg gtb) -
SC: Soundcheck plasterboard 51-138C 106 ”
107 47 db -
4-1 D
Note : 24_12 SD 119 50 db -
Gap between ceiling and wall 64-13 FC 119 53 db -/120/120
to be filled with Bostik Fireban 1 or equal 64-16 FC 131 55 db -/120/120
in fire rated wall 64-10 SC 107 51 db
64-13 SC 119 55 db
119 48 db -
76-10 SD
76-13 SD 131 51 db -
76-13 FC 131 54 db -/120/120
76-16 FC 143 56 db -/120/120
76-10 SC 119 52 db
7613 SO 131 56 db
Fire rated > 50 Rw +ctr walls 9210 SD 135 49 db i
9213 SD 147 53 db -
_ 147 55 db -/120/120
> + 92-13 FC
50Rw +ctr walls 9916 FO 159 57 db -/120/120
135 54 db
92-10 SC
9213 S0 147 58 db
QUIETWAVE SINGLE STUD CONSTRUCTION QWSS SFO1
030314 1
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QUie'l'que® S|ng|e S‘I‘Ud ConsTrUCTlon Highest Performing Barrier

4 [N 2
[ S
Jg Ua - Concrete slab
LN 4%
Acoustic mastic seal
High density white batts
< 1 x layer Plasterboard, >
1.2mm Acoustica Quietwave,
R =l 1 x layer Plasterboard, - 1 |
. e . P
) :Hi 70,75,90,120 studwalls >
=0
=
g Skirting
= Acoustic mastic seal ‘ ‘
)
‘ =) ‘ : |
L QR g
| & > 4 -t Concrete slab [ |
¥ Yz | | |
> [N Avv 1
! \ \ \
TIMBER STUD SECTIONS stud mm + Wall Acoustic opinion FRL
plasterboar mm Rw+Ctr
mm
70-10 SD 113 54 db _
70-13 SD 125 51 db _
Legend: 70-13FC 125 53 gg -/120/120
SD: Standard plasterboard ;8'18 gg 1:13; gg db -/120/120
FC: Fyrcheck plasterboard ) -
70-13 SC 125 56 db _
SC: Soundcheck plasterboard 48 db
) 75-10 SD 118 51 db -
Note : N 75-13 SD 130 54 db -
Gap between ceiling and wall 75-13 FC 130 56 db -/120/120
to be filled with Bostik Fireban 1 or equal 75-16 FC 142 52 db -/120/120
in fire rated wall 75-10 SC 118 56 db
75-13 SC 130
90-10 SD 133 49 db -
90-13 SD 145 53 db -
90-13 FC 145 55 db -/120/120
90-16 FC 157 57 db -/120/120
90-10 SC 133 54 db
90-13 SC 145 58 db
Fire rated > 50 Rw +ctr walls 120-10 SD 163 52 db B
120-13 SD 175 55 db -
120-13 FC 175 57 db -/120/120
>50Rw +ctr walls 120-16 FC 187 59 db ~120/120
120-10 SC 163 56 db
120-13 SC 175 60 db
QUIETWAVE SINGLE STUD CONSTRUCTION QWSS TFOT
030314 12
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QuietWave® Discontinuous Construction

4 > 4
[N
4 -
45 94
N 47 <
O
-———————
O
I |
[ |
4 [N 2 i
N -
g 0 a
RN v \
[N 4 <

STEEL STUD SECTIONS

Legend:

SD: Standard plasterboard
FC: Fyrcheck plasterboard
SC: Soundcheck plasterboard

Note :
Gap between ceiling and wall

to be filled with Bostik Fireban 1 or equal
in fire rated wall

Fire rated > 50 Rw +ctr walls

>50Rw +ctr walls

Highest Performing Barrier

Concrete slab

il

High density white batts

1 x layer Plasterboard, >

1.2mm Acoustica Quietwave,
1 x layer Plasterboard,

51,64,76,92 studwalls

Skirting

Acoustic mastic seal

L
|
|

Concrete slab

Stud mm + . -
plasterboard Vr;/?ril AcoquJ/lvc+Cc;)tr;|n|on FRL
mm

51-10 SD 165 52 db -
51-13 SD 177 55 db -
51-13 FC 177 57 db -/120/120
51-16 FC 189 59 db -/120/120
51-10 SC 165 56 db -
51-13 SC 177 59 db -
64-10 SD 191 53 db -
64-13 SD 203 56 db -
64-13 FC 203 59 db -/120/120
64-16 FC 215 61 db -/120/120
64-10 SC 191 57 db

64-13 SC 203 61 db

76-10 SD 215 54 db -
76-13 SD 227 57 db -
76-13 FC 227 60 db -/120/120
76-16 FC 239 62 db -/120/120
76-10 SC 215 58 db

76-13 SC 227 62 db

92-10 SD 247 55 db -
92-13 SD 259 58 db -
92-13 FC 259 60 db -/120/120
92-16 FC 271 63 db -/120/120
92-10 SC 247 60 db

92-13 SC 259 63 db

QWDC SFO1

QUIETWAVE DISCONTINUOUS CONSTRUCTION

030314
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Highest Performing Barrier

QuietWave® Discontinuous Construction

4 [N 4
[N
Y 0a = Concrete slab
EEEN 4% o -
—
=
=
g High density white batts
B ——
e 1 x layer Plasterboard,
g 1.2mm Acoustica Quietwave,
IR N | 1 x layer Plasterboard, - N 0 L= | R
— - e e - —— - —— - - R =< T
o= ———————  51,64,76,92 studwalls
=
[ -
(&= Skirting
g A ti i | i i
= coustic mastic sea | |
= | ]
1 1 | |
i N 4 4—'— Concrete slab
o
D 2 | O s
I |
TIMBER STUD SECTIONS Stud mm + Wall Acoustic opinion
Plasterboard mm Rw+Ctr FRL
mm
70-10 SD 208 54 db -
70-13 SD 220 57 db -
Legend: 70-13 FC 220 59 db -/120/120
SD: Standard plasterboard 70-16 FC 232 61 db -/120/120
FC: Fyrcheck plasterboard 70-10 SC 208 58 db
SC: Soundcheck plasterboard 70-13 SC 220 62 db
. 75-10 SD 213 54 db -
Nots : . 75-13 SD 225 57 db -
Gap between ceiling and wall 75-13 FC 225 59 db -/1120/120
to be filled with Bostik Fireban 1 or equal 75-16 FC 237 61 db -/120/120
in fire rated wall 75-10 SC 213 58 db
75-13 SC 225 62 db
90-10 SD 243 55 db -
90-13 SD 255 58 db -
90-13 FC 255 60 db -/120/120
90-16 FC 267 62 db -/120/120
90-10 SC 243 59 db
90-13 SC 255 63 db
Fire rated > 50 Rw +ctr walls
120-10 SD 303 57 db -
120-13 SD 315 60 db -
>50Rw +ctr walls 120-13 FC 315 63 db -/120/120
120-16 FC 327 65 db -/120/120
120-10 SC 303 61 db
120-13 SC 315 65 db
QUIETWAVE DISCONTINUOUS CONSTRUCTION QWDC TFO2
030314 14
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Highest Performing Barrier

QuietWave® Testing

L2
h 64mm Steel Studs
FIRE EXPOSED

Tested by CONSULTANCY « TESTING SlDE .

: . 13mm 50mm Inculation
Test Specimen: e -
The wall system was constructed from é4mm steel studs clad on g
both sides with 13mm plasterboard with insulation in the cavity. On
the exposed side of the wall system one layer of QuietWave® CMT
was installed between the two layers of plasterboard. 13mm -~

Plasterboard

Assembly & Installation Methods:

The QuietWave® wall system was built into a steel restraint frame by =~ QUIETWAVER, A
WFRA representatives. 1.75mm stapled to Plasterboard

Orientation:
The specimen was exposed from the side lined with QuietWave®.

The QuietWave® was installed fixed to the face of the first layer of plasterboard
on the exposed side, up fo the concrete block surround leaving no gap at the
edges.

Statement of Compliance:

The test was performed in accordance with the requirements of BS 476: Pt 20:
1987 and BS 476: Pt 22: 1987 as appropriate for non-load bearing walls.

Variation to Test Method:

Between 30-35 and 95-100 minutes test duration, the pressure range exceeded
the limits specified in BS 476: Pt 20: 1987. The average of the furnace pressure
for the duration of the test though, remained within the specified limits 1. Unexposed face of test specimen after
specified in the completion of the test

BS 476: Pt 20: 1987.

Test Duration:

The test was terminated after 153 minutes after agreement between the test
laboratory and Acoustica®.

Observations:

The table below includes observations of the significant behaviour of the
QuietWave® and details of the occurrence of the various performance criteria
specified in BS 476: Pt 20: 1987.

Result: Achieved Group 1
Full report provided upon request.

Criteria Result 2. Expo§ed face of test specimen after the
completion of the test
Load-bearing capacity Not applicable
Integrity No failure at 153 minutes
Insulation 145 minutes
030314 15
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OHS & Environmental Care

Sustainability

a Professional Scientific Solutions

Emission Test Certificate

Wednesday, November 07, 2012

Supplier: Acoustica Pty Ltd (6A Nelson St, Annandale, NSW, 2038)

Sample Description: QuietWave

Date Tested: October 2012

Test Method: ASTM D5116 “Standard Guide for Small-Scale Environmental Chamber

Determinations of Organic Emissions from Indoor Material/Products”.

Emission Data:

Specification

Green Building Council of Australia
Green Star Office Design V2/V3 IEQ-13

QuietWave

Total Volatile Organic Compound emission rate
<0.5 mg/m°/hr

Total Volatile Organic Compound emission rate
<0.016 mg/m*/hr

Advanced Laboratory/Analytical Services

Technology & Innovation

Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ

ACA, AIRAH, FMA
Managing Director and Principal Consultant

i

Travis Hale
BSc
Consultant

CV121006

CETEC Pty Ltd ABN 44 006 873 687 W: www.cetec-foray.com.au
2/27 Normanby Rd, Notting Hill, VIC 3168 Australia - T: +613 9544 9111 - F: +613 9544 9122 - E: info@cetec-foray.com.au
1/65 Nicholson St, St Leonards, NSW 2065 - T: +612 9966 9211 - F: +612 9966 9210 - E: sydney@cetec-foray.com.au
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TEST REPORT

FOR

Acoustica Pty LTD

6A Nelson Street
Annandale, NSW 2038
AUSTRALIA

Standard Test Method for
Surface Burning Characteristics of Building Materials

ASTM E84 — 12a

Test Report No: FH-2424
Assignment No: H-985
Test Date: 07/19/2013
Report Date: 07/24/2013

Subject Material: QuietWave BioFoam Organic Flexible Acoustic Barrier

. QN
Prepared by: L/—‘\_T;9

030314

Reviewed by:

Michael J. Rizzo
Test Engineer

g~

[Z4
Robert J. Menchetti
Director, Laboratory Facilities and Testing Services

The results reported in this document apply to specific samples submitted for measurement. No responsibility is assumed
for performance of any other specimen. The laboratory’s test report in no way constitutes or implies product certification,
approval or endorsement by this laboratory. This report may not be reproduced, except in full, without the written approval

of the laboratory.

1650 Military Road ¢ Buffalo, NY 14217-1198
(716) 873-9750 + Fax (716) 873-9753  www.ngctestingservices.com
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FH-2424

{ 0 Acoustica Pty LTD
o [PSE] ¢ July 24, 2013
~NGC | Page 2 of 4
TEST REPORT REVISION HISTORY:
DATE SUMMARY
July 24, 2013 Original issue date. Original NGCTS report FH-2424.

INTRODUCTION:

This report presents the results of specimens tested in accordance with the requirements
of ASTM E84-12a Standard Test Method for Surface Burning Characteristics of Building
Materials. This test method is also published under the designations ANSI/UL 723,
NFPA 255, and UBC 8-1.

The purpose of this test method is to determine the relative behavior of the material by
observing the flame spread along the specimen. Flame spread and smoke developed
index are reported. However, there is not necessarily a relationship between these two
measurements.

This standard is used to measure and describe the response of materials, products, or
assemblies to heat and flame under controlled laboratory conditions. It should not alone
be used for fire hazard or fire risk assessment of the materials, products, or assemblies
under actual fire conditions.

MATERIAL TESTED:

Material submitted by Acoustica Pty LTD, of Annandale, NSW, Australia was identified
by the client as:

“QuietWave BioFoam Organic Flexible Acoustic Barrier”

The material was submitted as (3) nominally 28 in. wide x 116 in. long x 0.145 in. thick
rolls. The rolls, which were received in good condition on July 15, 2013, were cut to the
required size (width and length) by NGC Testing Services personnel prior to testing.

The material had a silver “foil” surface on one side and a foam “barrier” surface on the
other side. The “foil” side of the material was exposed to the flames.

MOUNTING METHOD:

The specimen was unrolled over 1/4 in. diameter steel rods, which were located directly
on the tunnel ledges and spaced approximately 24 in. on center. The specimen
material was butted tightly together to achieve the required 24 ft. length.

Non-combustible, fiber-reinforced cement board (1/4 in. thick) was placed over the
specimen panels as lid protection.
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TEST RESULTS:

The test results, computed on the basis of observed flame front advance and electronic
smoke density measurements are presented in the table below.

The reported flame spread and smoke developed indices, as presented below, are the
computed comparison to the standard calibration materials — mineral fiber-reinforced
cement board and select grade red oak flooring. The cement board is used to establish
relative 0 values for flame spread and smoke developed; red oak decks are used to
establish relative 100 values for flame spread and smoke developed.

CALCULATED CALCULATED
TEST NO. MATERIAL TESTED SIDE EXPOSED SUPPORT FLAME SPREAD SMOKE DEVELOPED
"QuietW ave BioFoam™ Organic Flexible e
1 Acoustic Barmier Foil”" Steel Rods 10.76 9.91
FLAME SPREAD SMOKE DEVELOPED
MATERIAL TESTED SIDE EXPOSED SUPPORT INDEX * INDEX*
RED OAK FLOORING FINISHED _ [SELF SUPPORTING| 100 100
REINFORCED CEMENT BOARD SYMMETRICAL |SELF SUPPORTING 0 0
"QuietW ave BioFoam™ Organic Flexible e
1 Acoustic Barmier Foil”" Steel Rods 10 10
CLASSIFICATION ESI SDI
* Flame Spread / Smoke Developed Index is the result (or the CLASS "A" 0-25 0-450
average of the results of multiple tests), rounded to the nearest CLASS "B" 26-75 0-450
multiple of 5. Smoke developed resuits in excess of 200 are CLASS"C" 76 - 200 0-450

rounded to the nearest multiple of 50.

The use of supporting materals on the underside of the test specimen may lower the
flame spread index from those which might be obtained if the specimen could be tested
without such support.

“QuietWave BioFoam
Organic Flexible Acoustic Barrier”

FLAME SPREAD INDEX 10
SMOKE DEVELOPED INDEX 10
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The following data sheet is an actual printout of the computerized data system which
monitors the tunnel furnace. The sheet contains all calibration and specimen data

needed to calculate the test results.
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1 Introduction

Sound transmission loss tests were carried out with various types of Acoustica “Acoustiflex” sound damping
used as a laminate in conjunction with plasterboard sheets installed in a staggered stud partition system. The
tests were carried out at Rintoul, Seven Hills in a half-size acoustic laboratory.

Results of sound transmission loss tests are contained in this report.

Test numbers 1 and 2 were performed on Monday 15t November 2004, tests 3 to 6 were performed on
Tuesday 2™ November 2004 and test 7 was performed on Wednesday 3 November 2004.

The results listed in this report are based on measurements and analysis performed by PKA Acoustic
Consulting.

[PIRi@ ACOUSTIC CONSULTING Page 2
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2 Test Specimen Descriptions

A 64mm staggered steel stud, in 90mm track, frame was built in the opening on the source side of the two
rooms with 70mm 20kg/m?2 polyester insulation in cavity. A total of seven tests with various laminate layers of
Acoustiflex and 13mm standard plasterboard CD (Controlled Density) were carried out with this configuration.

The Acoustiflex and linings were screw fixed to the studs. Mastic was used to seal gaps around the perimeter
and where the sheets of plasterboard join and was allowed to set for a short time before testing. Insulation
was fitted between studs so there were no gaps or overlapping.

For four tests full single sheets of Acoustiflex were used between the plasterboard and shown on the result
summary and transmission loss calculation sheets as full sheet. For the remaining tests strips of Acoustiflex
were used between the plasterboard sheets. This is shown on the result summary and transmission loss
calculation sheets as 50mm strips and 50mm gap (50% coverage) or 50mm strips and 150mm gap (25%
coverage). Strips of Acoustiflex were used around the perimeter of the plasterboard.

The complete list of tests and results are contained in the Result Summary.

3 Correction of Results

The results of all the Sound Transmission Loss measurements made under this program were graphed on
the one sheet. This revealed that there was compression of the highest performances between 100 and
2000 Hz, this is shown on Graph 1. The acoustic limit for the single opening of the acoustic laboratory had
been reached. These results are reported.

Appropriate corrections have been applied to the walls based on the performance of a number of walls that
have been tested in the source room and then subsequently tested across the isolation gap at Rintoul or then
tested at National Acoustic Laboratories. The corrected values are shown in Graph 2, however this still
shows that there is some small limitation up to 2000Hz. The corrected values are also given in this report for
comparison purposes.

PRI ACOUSTIC CONSULTING Page 3
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4 Result Summary

Schedule of Test Configurations and Result Summary

" ats | comscts
Test Wall wigth |  Source Room Steel Recelve Room
Refersnce Cavity / Infill
No. {mm) Lining Framing Lining = P PR T
2 tayers of 13mm 2 1ayers of 13mm
T ‘Stangam B4mm Stanaard
Plasterboard with | Staggered | 70mm20 kgm2 | Piasterboard with 3
1 43 Ful Sheetof | Studsin Polyester Fuisneetor | 00| 6| 54 | 62| 7 [ 55
AcoustfiexF4 | 90mm Track Acoustiiex F4
4kg'm2 In Between| skgm2 In Betwean
3 tayers of 13mm 2 13yers of 13mm
2 154 Ful Sheetof | Stugsin Polyestar FulSnestor | 02 | €| 56 |84 6 | 58
Acoustifiex F4 | 90mm Track Acoustiiex F4
1kg/m2 In Between| skgm2 in Between
3 tayers of 13mm 3 tayers of 13mm
Prackoawmn | 54 kil Plastarboard with
3 180 Fulsnestor | SoO%eE Pofyesg“a Fuisnestor |62 | 5| 56 | 8¢ | 5| 59
Acoustifiex F4 .S Acoustfiex F4
akgm2 In Between| 20M™ skg/m2 In Betwean
£ach ach
2 layers of 13mm 2 13yers of 13mm
4 148 | Somm Stripe ang ed | 70mm20M9M2 | sommstipsana | 60 | 7 | 53 | 81| 6 [ 55
somm Gap o e S0mm Gap of
Acoustifiex Acoustiiax F4
4kg/m2 In Between| 4kg/m2 In Betwean
2 {ayers of 13mm 2 1ayers of 13mm
Stanaam Stancard
m Plasterboard with | o 24MM 7omm 20 wgimz | PiastErboard wih
s 143 S0mm Strips and n SimmStipsand | 50 | -8 53 60 | 6 4
150mm Gap of |  SuCE Polyester 150mm Gap of
Fa | 90TM Tk Acoustifiex F4
4kg/m2 In Between| skg/m2 In Betwean
e 2 ayers of 13mm 2 tayers of 13mm
Stancard
W[ﬁ Plaservoard witn | 24™™ 7omm 20 kgimz | PES¥rboard win
e 145 Ful Sheetor | Smader bl Fuisnestor | 61 | 7| 54 |83 | 7| 56
Acoustifex F2.5 d? Acousitiex F2.5
2sgmz2in | 20Mm 25kgm2in
Befween Between
2 tayers of 13mm 2 1ayers of 13mm
Stanaard Standard
Plaseroard with | 64mm Plasterbaard with
Somm Strips and | Staggered | 70mm 20 kgm2 | SOmm Strips ana
L L sommGapof | Stussin Polyester sommcapor | 2| 8| 8 |8 | 8| 5
Acoustifiex F25 | 90mm Track Acoustifiex F2.5
2.Skgm2 In 25kgm21in
Between Between
PiE@ ACOUSTIC CONSULTING Page 6
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5 Test Procedure

The tests were carried out on a 5.2m2 (2.165m high x 2.4m wide) sample installed in Rintoul’s acoustic development laboratory
located at their plant at Seven Hills. The test facilities comprise a source room consfructed of plasterboard, which is connected via
a transmitting port to a floating receiving room also consfructed of plasterboard. The test aperture is comprised of a timber and
steel reveal on both the source and receiving sides. The laboratory is capable of Sound Transmission Class 71 from the source
room to the receiving room.

The measurements were carried out in general accordance with Australian Standard AS 1191-2002 Acoustics - Method for
Laboratory Measurement of Air Bome Sound Transmission Loss of Building Partiions. Rw results were calculated using the
procedure in Australian Standard AS1276 (1999) Acoustics — Rating of sound insulation in buildings and of building elements Part
1: Airbome sound insulation. Differences between the test method used and the Standard are due to the size of the test samples
and room volumes.

Pink noise was amplified and reproduced by a loudspeaker in the Send room. The loudspeaker was located in the comer of the
room opposite the partifion being tested. Determination of the space average sound field in the source and receiving rooms was
carried out using a Type 1 Precision Sound Level Meter and measuring the average Sound Pressure Level in each room. The
sound field in both source and receive rooms was sampled for 64 seconds using a continuous traverse to obtain a space-ime
average, as described in the Standard.

Three discrete microphone positions were used to sample reverberation time. At each position, two reverberation decays were
recorded for each of two speaker locations. Interrupted pink noise was used for reverberation time. The microphone positions
were at least 1.7m apart and at least 1.2m from any room surface. Microphone height was approximately 1.2-1.4m. The three
microphone positions were not in a line and were not in any plane parallel to a room surface.

A field check of the calibration of the Sound Analyser was performed before and after the testing. No drift was observed.
The equipment used comprised the following: -

Svantek Svan 949 Sound and Vibration Analyser.

Bruel & Kjaer Type 4230 Sound Level Calibrator.

PKA sound source with portable CD player and Jade 100W powered stage monitor.
Portable laptop PC with sound card, running Windows 2000, for analysing data.

Room Volume of Source and Receiving Rooms

The room volumes are small, as the facility is a development laboratory. Using the formula given in AS 1191, the room is suitable
for measurements of 200 Hz and above. In accordance with the Standard, the source and receiving room vary in volume by more
than 10% and the ratio of room dimensions are in accordance with Appendix A.3.1.3 of the Standard. The sound field within both
rooms has been calibrated and has been found to be uniformly distributed, even down to 100 Hz. Quadrafic diffusers located on
the wall and ceiling surfaces achieve sound diffusion within the room.

Measurements of standard plasterboard acoustic walls made in the Rintoul facilities compare very favourably with measurements
of the same wall systems made in laboratories with 200 cubic mefre source and receiving rooms. It is considered that the accuracy

above 200 Hz is extremely good.

[PiRi@ ACOUSTIC CONSULTING Page 7
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6 Calculation Criteria

The data from the 16 bands is compared to standard Rw contours. The highest standard contour that fits the data, subject to the
following rules, gives the rating.

For Rw calculation;

*  Frequency bands assessed from 100Hz 3150Hz.
* The test data is allowed to be below the standard contour, provided the total of the deficiencies is no more than 32 dB.

The Rw results are calculated using the procedure in Australian Standard AS1276 (1999) Acoustics - Rating of sound insulation in
buildings and of building elements Part 1: Airbome sound insulation.

Discussion Of Corrections

Spectrum Adaptation Term (Cy)

This is the value, in decibels, to be added to the single-number rafing (e.g. R ) to take account of the characteristics of particular
sound spectra. The spectrum is based on the characteristics of road fraffic noise, however is also applicable to other types of noise
source such as living activiies (radio, music, tv), aircraft and rail noise, disco music, industrial noise efc.

e  C adaptation term is based on the difference between the A-weighted levels in the source room and receiving room for road
traffic noise.

[Pl ACOUSTIC CONSULTING Page 8
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7 Results

Calculation Sheet and Graphs Test 1 to Test 7

[PlRi@) ACOUSTIC CONSULTING Page 9
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Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 1 - 2x13mm Standard Plasterboard with Acoustifiex F4 Full Sheet

e S

SOUND TRANSMISSION LOSS, dB
8 B 8 & &§ & &8 & & &

-
[z

-
=]

STC

Rw 62 Rw+ Ctr=55dB

63

Cr -7

CORRECTED VALUES

0100 0125 0160 0200 @250 (0315

0400 0SD0 0630 0300

Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov '04

Type:
Description of sample:

1000

1250
1/3 OCTAVE BAND CENTRE FREQUENCY, Hz

1600 2000 2S00

3150 4000 S000

Reference:

Test 1 - 2x13mm Standard Plasterboard with Acoustifilex F4 Full Sheet

Typical Frame Construction - 64mm staggered studs in 90mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Day Month Year

Test date: 1Novembe 2004
Rintoul comection (100-200Hz onty)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description 50 63 80 100 125 160 200 250 315 400 S00 630 800 1000 1250 1600 2000 2500 3150 4000 S000
Source level (SPLdB) 902 939 930 896 923 939 932 939 948 951 959 963 950 971 903 849 801 752
Source level (SPL dB) 906 941 923 892 921 941 932 943 951 954 963 965 953 972 902 849 B00 748
Average Source level (SPL dB) 904 940 929 £94 922 940 932 941 S50 953 961 964 952 972 903 849 801 TS0
Receive level (SPL dB) S8.1 517 513 477 440 420 392 382 370 359 340 321 276 292 230 150 127 127
Receive level (SPL dB) S35 522 514 472 438 416 395 390 3I7S B4 343 324 280 294 228 152 124 122
Average Recewve level (SPL dB) S8.3 520 514 475 439 418 394 386 3IT3 B2 342 323 278 293 229 151 126 125
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient correction (dB) 00 00 OD0D OO OO OO OD OO OO 00O QD ©OD 01 00 02 15 40 40
Level difference 35.1 402 437 419 433 519 540 S57 S78 602 619 642 675 679 675 714 714 665
Rmvolume 2257 RTE0 118 091 115 159 159 115 108 09 092 08 08 08 083 0387 08 084 038 030
Test area §.1%6 Rmcor 23 12 22 36 36 22 19 14 12 09 09 09 07 09 08 08 07 06
Measured Transmission loss 384 414 459 455 519 541 559 S71 S90 611 628 651 652 688 683 722 721 671
Corrected Transmission loss 390 437 476 474 S41 S63 S84 S96 618 634 641 665 700 702 683 722 721 671
Deficencies -30 -8 -3 2 B -2 -3 -4 -3 -2 2 -2 -1
Results: Corrected

STC 63 (imitedby 200 Hzfrequency band)

Rw 62 (imitedby 100 Wz frequency band) Rw+Ctr= 55 dB

Ctr -7 (Imited by 100 Hz frequency band)
[PIRiE) ACOUSTIC CONSULTING
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Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 2 - 3x13mm Standard Plasterboard one side 2x13mm other side with Acoustifiex F4 Full Sheet

g0
75 [
7 o \.
&S
€0
g
7§f s5
S0
]
B s
g “
35
2
§ 0
5
—_— |@ 64mm Staggered Studs
20 T eemTT Tk
15 = ~— 13mm Standard Plasterboard
e e A 72 Skgima Ful
10 3mm
SICH® cr 6
s Rw 64 Rw + Ctr =58 dB
CORRECTED VALUES
A
0100 0125 0160 0200 0250 0315 0400 OS00 0630 0800 1000 1250 1600 2000 2500 31SO 4000 SO0
173 OCTAVE BAND CENTRE FREQUENCY, Hz
Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov 04 Reference:
Type:
Description of sample: Test 2 - 3x13mm Standard Plasterboard one side 2x13mm other side with Acoustiflex F4 Full Sheet

Typical Frame Construction - 64mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Day Month Year
Test date: 1Novembe 2004
Rintoul comection (100-200Hz oniy)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description 50 63 80 100 125 160 200 250 315 400 500 630 800 1000 1250 1600 2000 2500 3150 4000 5000
Source level (SPL dB) 943 978 968 916 946 956 964 066 980 992 995 999 986 1004 935 880 831 78D
Source level (SPL dB) 940 982 959 915 942 956 962 964 979 99.3 996 1002 99.1 1004 X7 876 829 776
Average Source level (SPL dB) 942 980 964 916 944 956 963 965 950 933 996 1001 969 1004 931 878 &30 778
Receive level (SPL dB) 565 549 540 486 458 434 414 397 3IPB 76 3B4 336 304 0S5 230 150 128 124
Receive level (SPL dB) 565 549 541 482 450 432 417 398 402 3I7.7 3B4 337 304 W05 231 160 136 127
AwReca'velevd(SPLdB) 565 549 541 4584 454 433 416 398 400 377 3B4 337 304 W05 231 155 132 128
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient cormection (dB) 00 00O OO0 ©OO OO OO OD OO OO OO OO OD 00 00O 02 15 40 40
Level difference 417 4D9 448 430 438 532 550 S69 S82 616 641 663 6382 699 707 745 743 696
Rmvolume 2257 RTE0 117 085 104 168 147 122 111 097 091 087 087 085 083 086 08 08 084 081
Testarea 519 Rmcor 22 08 17 38 32 24 2 14 12 1 09 09 07 0% 08 09 03 08
Measured Transmission loss 439 417 465 468 S20 S56 570 S83 S94 626 650 672 689 708 715 754 751 702
Corrected Transmission loss 456 4411 484 493 542 S85 €00 613 624 656 669 €92 703 728 715 754 751 702
Defciencies =% 2 =< = =5 =2 =2 = =3 = 0 0
Results: Corrected

STC 64 (imitedby 200 Hzfrequency band)

Rw 64 (imitedby 200 Hzfraquency band) Rw+Ctr= 58 dB

Ctr -6 (Imitsd by 125 Hz frequency band)

[PiRi ACOUSTIC CONSULTING Page 11
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Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 3 - 3x13mm Standard Plasterboard with Acoustiflex F4 Full Sheet

80
75 p T
70 o;\'/ \
-
65
q 60
g 55
s0
45
40
- 3 13w Standard Fiasterboar
§
30 e T Saancnm ©
O
25 AL i — —
20 n SOmm Track
- - 13m
© STCR T Ao F4 dkgm2 Full
. Rw 64 %:50'1505
CORRECTED VALUES
0 . . . L A . : . . : . L . . L A L

0100 0125 0160 0200 0250 0315 0400 0OSO0 0630 0300 1000 1250 1500 2000 2500 3150 4000 SOOO

Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov '04

Type:

Description of sample:

1/3 OCTAVE BAND CENTRE FREQUENCY, Hz

Reference:

Test 3 - 3x13mm Standard Plasterboard with Acoustiflex F4 Full Sheet

Typical Frame Construction - 64mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:

Day Month Year
Test date: 2vovembe 2004

Rintoul comection (10C-200Hz only)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description 50 63 80 100 125 160 200 250 315 400 500 630 800 1000 1250 1600 2000 2500 3150 4000 5000
Source level (SPLdB) 941 977 964 915 936 953 955 961 978 937 993 997 989 1001 925 8§73 826 T2
Source level (SPL dB) 942 978 964 914 0940 953 960 961 977 932 993 993 959 1000 %24 8§72 825 T3
Average Source level (SPL dB) 942 978 964 915 938 953 958 961 978 930 993 993 969 1001 925 8§73 826 T3
Receive level (SPL dB) S3.8 548 538 471 437 422 414 401 398 I8 327 313 284 237 217 142 126 125
Receive level (SPL dB) S39 545 531 470 439 425 414 402 400 3B8 328 313 285 286 21.7 141 122 121
Average Recewve level (SPL dB) 539 547 535 471 438 424 414 402 399 B8 328 313 285 287 217 142 124 123
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient correction (dB) 00 00 ©OD OO OO OO OD OO OO OO OO OD 00 OO 03 18 40 40
Level difference 443 4D9 446 444 499 541 541 S60 S80 619 666 684 T0S 714 Ti1 749 740 687

110 085 1.10 142 128 105 09 09 0387 08 08 08 0383 085 08 082 085 031
2 09 19 31 26 18 15 11 0% 08 09 1 07 0% 09 07 09 07

Measured Transmission loss 453 418 465 475 5_2,5 559 556 571 S89 5_2‘7 675 694 712 723 720 756 749 €94
Corrected Transmission loss 490 4425 484 S03 S49 S89 SBO0 S96 617 657 705 724 742 750 720 756 749 654
Deficencies -26 -4 -3 < -2 -1 5 < -3 0
Results: Corrected

STC 64 (imitedby 400 Hzfrequency band)

Rw 64 (imitedby 400 Hzfrequency band) Rw+Ctr= 59 dB

Ctr -5 (imitedby 125 Hz frequency band)

[PIRi@) ACOUSTIC CONSULTING
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204 202 Determination of Sound Transmission Loss

Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 4 - 2x13mm Standard Plasterboard with Acoustiflex F4 50mm Strips / 50mm Gap

80
75
70 B R P
- e \‘l-—--—/
© .
S
3’ 55
S
S0
45
40 e
5 3
4 —~——— ———— - 13mm Plasterboard
2 = - = e —a 13mm Standard
. OO =
- S4mm Staggersd Studs
20 S anan T
1 —_— e
i —— o Acousifiex R4 Strips SU/S0
13mm
10 STC &2 Cr ©
s Rw 61 Rw+Cr=55dB
CORRECTED VALUES
0100 0125 0160 0200 0250 0315 0400 0OSO0 0630 0300 1000 1250 16500 2000 2500 31S0 4000 SOOO
113 OCTAVE BAND CENTRE FREQUENCY, Hz
Title:  Ac ica - Rintoul Lab y. Seven Hills - Nov '04 Reference:
Type:
Description of sample: Test 4 - 2x13mm Standard Plasterboard with Acoustifiex F4 50mm Strips / 50mm Gap

Typical Frame Construction - 84mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Day Month Year
Test date: 2Novembe 2004
Rintoul comection (100-200Hz only)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description 50 63 80 100 125 160 200 250 315 400 S00 630 800 1000 1250 1600 2000 2500 3150 4000 5000
Source level (SPL dB) 946 976 963 922 949 958 965 970 983 937 995 1003 993 1006 934 383 834 783
Source level (SPL dB) 939 974 963 918 946 958 960 9638 981 936 1000 1003 996 1004 927 877 82 778
Average Source level (SPL dB) 943 975 963 920 948 958 963 969 982 937 999 1003 995 1005 931 880 833 7841
Receive level (SPL dB) 621 568 554 495 450 444 432 438 448 410 368 M6 312 321 277 223 141 125
Receive level (SPL dB) 621 564 554 495 450 442 430 438 448 408 367 M5 313 321 277 223 141 125
Average Receve level (SPL dB) 621 566 554 495 450 443 431 438 448 409 3685 M6 3313 321 277 223 141 125
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient correction (dB) 00 00 OD OO OO OO ©OD OO OO OO OO OD 00 0O 01 02 24 40
Level difference 352 388 429 427 499 524 533 S32 S35 S8.7 63D 657 631 635 658 662 717 €98
Rmvolume 2257 RTE0 125 0% 103 169 146 115 107 09 086 08 087 087 0382 086 08 084 085 034
Testarea 519 Rmcor 25 14 17 38 32 22 19 11 0% 08 09 1 07 09 08 08 08 08
M d Transmission loss 387 402 446 465 S31 546 552 S43 S44 S96 639 667 638 634 666 670 725 706
Corrected Transmission loss 39.3 4203 459 488 S58 S70 S574 S58 556 613 655 686 708 710 666 670 725 706
Deficences =31 -7 -4 -3 -3 -1 -4 % -7 -3 [
Results: Corrected

STC 62 (imitedby 630 Hz frequency band)

Rw 61 (imitedby 100 Hz frequency band) Rw+Ctr= 55 dB

Ctr -6 (imited by 100 Hz frequency band)

PR ACOUSTIC CONSULTING Page 13
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204 202

Determination of Sound Transmission Loss

Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 5 -2x13mm Standard Plasterboard with Acoustiflex F4 50mm Strips / 150mm Gap

80
75
70
65
60
3
3’ 55
3 S0
45
40
5 3
3 N I -
: T e
S ‘Staggered Studs
m 0 S0em Toxck
' A k. = — 150 Gap
13mm Flasterboard
1 SICe0 or B
. Rw 60 RwsOr=54c8
CORRECTED VALUES

0100 0125 0160 0200 0250 0315 0400 0SO0 0630 0300

1000

1250

1/3 OCTAVE BAND CENTRE FREQUENCY, Hz

Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov '04

Type:
Description of sample:

Reference:

Test 5 -2x13mm Standard Plasterboard with Acoustiflex F4 50mm Strips / 150mm Gap

1600 2000 2S00 3150 4000 SOOO

Typical Frame Construction - 64mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Doy Month Year
Test date: 2Novembe 2004
Rintoul comection (100-200Hz onty)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description S0 63 80 100 125 160 200 250 315 400 500 630 800 1000 1250 1600 2000 2500 3150 4000 5000
Source level (SPL dB) 939 979 966 916 944 0956 967 963 950 935 995 100.1 991 1003 930 879 80 778
Source level (SPL dB) 944 979 964 916 938 955 960 964 950 935 998 100.1 994 1001 925 875 823 776
Average Source level (SPL dB) 942 979 965 916 941 956 964 964 950 935 997 1001 993 1002 %28 877 829 777
Receive level (SPL dB) 621 575 571 495 459 457 442 443 444 403 374 350 316 323 206 245 154 128
Receive level (SPL dB) 625 575 572 492 450 453 442 441 445 404 374 350 316 322 295 243 150 125
Average Receve level (SPL dB) 623 575 572 494 450 455 442 442 445 404 374 350 316 323 296 244 152 127
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient cormection (dB) 00 00 OO 0O OO OO OD OO OO OO OO OO 00 0O 0O O1 17 40
Level difference 359 384 415 421 435 S09 525 S20 S36 S92 621 651 675 630 634 635 €93 €389
Rmvolume 2257 RTE0 125 0% 097 154 134 122 105 0% 0389 091 088 09 0384 035 08 084 085 0383
Test area 5196 Rmcor 25 11 14 34 28 24 18 12 1 1.1 1 i1 03 08 07 08 09 08
Measured Transmission loss 3854 385 429 455 513 533 543 532 S46 603 631 662 653 639 641 643 702 697
Corrected Transmission loss 390 411 439 474 S32 S52 562 544 558 623 644 679 701 703 641 643 702 657
Deficiencies -24 S -3 -3 1] -1 -3 B -5 [1] [1] 0
Results: Corrected

STC 60 (imitedby SO0 Hz frequency band)

Rw 60 (imitedby 500 Hz frequency band) Rw+Ctr= 54 dB

Ctr -6 (imited by 100 _Hz frequency band)
[PIRie) ACOUSTIC CONSULTING Page 14
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204 202

Determination of Sound Transmission Loss

Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 6 - 2x13mm Standard Plasterboard with Acoustiflex F2.5 Full Sheet

o w

SOUND TRANSMISSION LOSS, dB

8B B 8 & & & 8 & 8 & & & 8

-
w

-
o

P =
— = m

Acoustiiex F2.5 2.5xg/m2 Ful
13m

STC 88 ¢y 7

Rw 63 BwsCir=53d8

CORRECTED VALUES

0100 0125 0160 0200 0250 0315 0400 OS00 0630 0800

Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov 04

Type:
Description of sample:

1000

1250
173 OCTAVE BAND CENTRE FREQUENCY, Hz

1600 2000

Reference:

Test 6 - 2x13mm Standard Plasterboard with Acoustiflex F2.5 Full Sheet

2500 3150 4000 S0O0

Typical Frame Construction - 84mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Day Month Year
Test date: 2Novembe 2004
Rinoul comection (100-200Hz only)
Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
ipti S0 63 80 100 125 160 200 250 315 400 S00 630 800 1000 1250 1600 2000 2500 3150 4000 5000

Source level (SPL dB) 945 977 971 921 948 970 965 968 982 936 996 1000 9%99.1 1005 930 878 &0 T8
Source level (SPL dB) 940 972 967 916 943 953 962 9638 981 932 994 1000 994 100.1 923 874 823 T4
Average Source level (SPL dB) 943 975 969 919 946 957 964 963 952 934 995 1000 993 1003 927 876 829 776
Receive level (SPL dB) 608 566 546 495 447 442 437 417 405 3IW®S 376 M43 306 W08 253 193 139 129
Receive level (SPL dB) 60.8 565 551 496 445 442 435 416 406 34 377 349 306 W08 253 192 134 125
Average Receve level (SPL dB) 608 566 549 496 446 442 436 417 406 3I8S 37T 349 306 0B 283 1893 137 127
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient correction (dB) 00 00 OD OO 0O OO OD OO OO OO OO O©OD 00 0O 01 OS5 26 40
Level difference 375 391 445 426 S01 S28 528 S51 S77 601 620 652 €85 697 678 690 717 €39
Rmvolume 2257 RTE0 118 085 105 169 165 119 111 085 092 087 08 085 085 087 08 083 085 031
Test area 5.19% Rmcor 23 09 18 38 37 23 2 13 12 0% 07 09 03 09 08 08 09 06
M d T ission loss 398 40 463 464 S38 S51 548 S64 S89 610 627 661 €693 706 686 698 726 €95
Corrected Transmission loss 406 4176 482 487 S68 S57.7 S68 S86 617 632 635 €78 715 726 686 638 726 655
Deficiencies -27 B -5 2 -4 -1 -5 -4 -2 2 -2
Results: Corrected

STC 63 (imitedby 125 Hzfrequency band)

Rw 63 (imitedby 100 Hz frequency band) Rw+Ctr= 56 dB

Ctr -7 (imited by 100 Hz frequency band)
[PIRiE ACOUSTIC CONSULTING Page 15
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204 202

Determination of Sound Transmission Loss

Acoustica - Rintoul Laboratory, Seven Hills - Nov '04
Test 7 - 2x13mm Standard Plasterboard with Acoustiflex F2.5 50mm Strips / 50mm Gap

SOUND TRANSMISSION LOSS, dB

StycaTtstetoed— |
Acoustiex F2.5 2.5kp/m2 S¥ips SQ'S0

== = ——— TS

13mm Standard Plasterboand
STC 61 cr 8
Rw 61 BwiCir=55d8

CORRECTED VALUES

0100 0125 0160 0200 0250 0315 0400 0S00 0630 0300

1000

1250 1500 2000 2500

1/3 OCTAVE BAND CENTRE FREQUENCY, Hz

Title:  Acoustica - Rintoul Laboratory, Seven Hills - Nov '04

Type:
Description of sample:

3150 4000 5000

Reference:

Test 7 - 2x13mm Standard Plasterboard with Acoustiflex F2.5 50mm Strips / 50mm Gap

Typical Frame Construction - 84mm staggered studs in 80mm track with 70mm 20kg/m2 polyester insulation in cavity. Clad with a number
of layers of 13mm Standard Plasterboard CD and Acoustiflex in between plasterboard sheets.

Configuration:
Day Month Year
Test date: 3vovembe 2004
Rintoul comection (10C-200Hz oniy)

Test Data: 4 2 2 Octave Band Centre Frequency (Hz)
Description 50 & 100 125 160 200 250 315 400 630 1 1250 1600 2000 2500 3150 4000 5000
Source level (SPL dB) 938 978 973 924 942 0958 964 972 983 935 1000 1005 990 100.7 933 880 8238 775
Source level (SPL dB) 936 976 967 922 942 957 964 969 982 934 1000 1005 990 1006 930 876 826 773
Average Source level (SPL dB) 937 977 970 923 942 958 964 971 983 935 1000 1005 990 1007 932 8738 827 774
Receive level (SPL dB) 608 567 S66 499 471 449 427 421 427 413 379 383 320 42 320 270 163 122
Receive level (SPL dB) 614 570 565 S02 471 446 426 425 428 416 380 353 320 342 320 271 164 124
Average Receve level (SPL dB) 611 569 566 S0.1 471 445 427 423 428 415 380 353 320 342 320 271 164 123
Ambient (SPL dB) 252 193 172 127 148 136 138 103 95 102 86 90 86 90 93 96 104 108
Ambient cormection (dB) 00 00 OO OO OO OO OO OO OO Q0O OO OO 00 00 00 O1 13 40
Level difference 356 391 427 425 471 519 537 551 S56 S82 621 652 €70 665 613 611 €78 €93
Rmvolume 2257 RTE0 111 089 103 161 130 114 09 09 091 08 087 08 084 032 081 079 077 070
Testarea 5.1% Rmcor 2 1 19 36 27 21 1§ 13 11 08 09 09 08 07 07 05 04 0
Measured Transmission loss 386 401 446 461 498 S40 S52 S64 S67 S9.0 630 661 678 672 620 616 6352 693
Corrected Transmission loss 392 419 4539 483 513 562 574 586 586 ©0.5 643 678 634 682 620 616 682 693
Deficiencies 23 € =S =2 = 2 a1 = =2 =2 =2 o0 = 3
Results: Corrected

STC 61 (imitedby 125 Hzfrequency band)

Rw 61 (imitedby 100 Hz frequency band) Rw+Ctr= 55 dB

Ctr - (imitedby 100 Hz frquency band)
[PIRi@ ACOUSTIC CONSULTING
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206 078 Airborne Sound Transmission Results - Rintoul Laboratory Seven Hills

1 Introduction

This report provides the results of Sound Transmission Loss tests for Acoustica. The tests were carried out in
a half-size acoustic laboratory to determine the performance of Acoustica Quietwave with various types of
plasterboard.

Test numbers 1 and 2 were performed on Thursday 10%* August 2006 and test 3 was performed on Friday
11* August 2006.

The results listed in this report are based on measurements and analysis performed by PKA Acoustic
Consulting.

IPlRie) ACOUSTIC CONSULTING Page 2
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206 078 Airborne Sound Transmission Results - Rintoul Laboratory Seven Hills

2 Test Specimen Descriptions

The tests were of steel stud plasterboard walls using Acoustica Quietwave visco-elastic captive membrane.

For each test a 70mm single steel stud frame was used with 50mm 14kg/m? Sheffield glasswool as cavity
infill. The stud frame was installed on the source side of the laboratory 100mm from the face of the studs to
the isolation joint.

Test One

The frame was clad each side with 13mm 10.5 kg/m? CSR Fyrchek plasterboard screw fixed and sealed with
CSR pre-mixed all purpose compound. 1mm 2.5 kg/m? Acoustica Quietwave was stapled to the face of the
plasterboard each side, completely covering the plasterboard. Another layer of 13mm 10.5 kg/m? CSR
Fyrchek plasterboard was screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

Test Two

The frame was clad each side with 13mm 8.5 kg/m? CSR CD plasterboard screw fixed and sealed with CSR
pre-mixed all purpose compound. 1mm 2.5 kg/m?2 Acoustica Quietwave was stapled to the face of the

plasterboard each side, completely covering the plasterboard. Another layer of 13mm 8.5 kg/m2 CSR CD
plasterboard was screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

Test Three

The frame was clad each side with 6.5mm 4.25 kg/m? CSR Flexible plasterboard screw fixed and sealed with

CSR pre-mixed all purpose compound. 1mm 2.5 kg/m? Acoustica Quietwave was stapled to the face of the
plasterboard each side, completely covering the plasterboard. Another layer of 6.5mm 4.25 kg/m2 CSR
Flexible plasterboard was screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

IPlRi@ ACOUSTIC CONSULTING Page 3
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206 078 Airborne Sound Transmission Results - Rintoul Laboratory Seven Hills

3 Result Summary
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206 078 Airborne Sound Transmission Results - Rintoul Laboratory Seven Hills

4 Test Procedure

The tests were carried out on a 5.2m?2 (2.165m high x 2.4m wide) sample installed in Rintoul’s acoustic
development laboratory located at their plant at Seven Hills. The test facilities comprise a source room
constructed of plasterboard, which is connected via a transmitting port to a floating receiving room also
constructed of plasterboard. The test aperture is comprised of a timber and steel reveal on both the source
and receiving sides. The laboratory is capable of Sound Transmission Class 71 from the source room to the
receiving room.

The measurements were carried out in general accordance with Australian Standard AS 1191-2002
Acoustics - Method for Laboratory Measurement of Air Bome Sound Transmission Loss of Building
Partitions. Rw results were calculated using the procedure in Australian Standard AS1276 (1999) Acoustics —
Rating of sound insulation in buildings and of building elements Part 1: Airbone sound insulation.
Differences between the test method used and the Standard are due to the size of the test samples and room
volumes.

Pink noise was amplified and reproduced by two loudspeakers in the Send room. The loudspeakers were
located in the comers of the room opposite the partition being tested. Determination of the space average
sound field in the source and receiving rooms was carried out using a Type 1 Precision Sound Level Meter
and measuring the average Sound Pressure Level in each room. The sound field in both source and receive
rooms was sampled for 64 seconds using a continuous traverse to obtain a space-time average, as
described in the Standard.

Three discrete microphone positions were used to sample reverberation time. At each position, two
reverberation decays were recorded for each of two speaker locations. Interrupted pink noise was used for
reverberation time. The microphone positions were at least 1.7m apart and at least 1.2m from any room
surface. Microphone height was approximately 1.2-1.4m. The three microphone positions were not in a line
and were not in any plane parallel to a room surface.

A field check of the calibration of the Sound Analyser was performed before and after the testing. No drift
was observed.

The equipment used comprised the following: -

Svantek Svan 949 Real Time Sound Analyser.

Bruel & Kjaer Type 4230 Sound Level Calibrator.

PKA sound source with portable CD player, 2x50W RMS amplifier, and two separate speakers.
Portable laptop PC for analysing data on site.

[PlRi®) ACOUSTIC CONSULTING Page 5
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030314

41 Room Volume of Source and Receiving Rooms

The room volumes are small, as the facility is a development laboratory. Using the formula given in AS 1191,
the room is suitable for measurements of 200 Hz and above. In accordance with the Standard, the source
and receiving room vary in volume by more than 10% and the ratio of room dimensions are in accordance
with Appendix A.3.1.3 of the Standard. The sound field within both rooms has been calibrated and has been
found to be uniformly distributed, even down to 100 Hz. Quadratic diffusers located on the wall and ceiling
surfaces achieve sound diffusion within the room.

Measurements of standard plasterboard acoustic walls made in the Rintoul facilities compare very favourably
with measurements of the same wall systems made in laboratories with 200 cubic metre source and
receiving rooms. It is considered that the accuracy above 200 Hz is extremely good.

4.2 Plasterboard Coincidence dip

The surrounds to the sample holder are constructed of of heavyweight timber and steel. As a result when
plasterboard is tested the coincidence dip (200Hz to 4000Hz) is gentle. When comparisons are made to tests
at say National Acoustic Laboratories where the sample holder is steel and concrete it will be noticed that the
NAL results produce a savage coincidence dip. Actual on site conditions will vary therefore results on site will
be somewhere between the two laboratories.

[PlAiG ACOUSTIC CONSULTING Page 6
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030314

5 Calculation Criteria

The data from the 16 bands is compared to standard Rw contours. The highest standard contour that fits the
data, subject to the following rules, gives the rating.

For Ry calculation;

» Frequency bands assessed from 100Hz 3150Hz.
o The test data is allowed to be below the standard contour, provided the total of the deficiencies is no
more than 32 dB.

The Rw results are calculated using the procedure in Australian Standard AS1276 (1999) Acoustics - Rating
of sound insulation in buildings and of building elements Part 1: Airbomne sound insulation.

Discussion of Corrections

Spectrum Adaptation Term (Ctr)

This is the value, in decibels, to be added to the single-number rating (e.g. Rw) to take account of the
characteristics of particular sound spectra. The spectrum is based on the characteristics of road traffic noise,
however is also applicable to other types of noise source such as living activities (radio, music, tv), aircraft
and rail noise, disco music, industrial noise etc.

» (¢ adaptation term is based on the difference between the A-weighted levels in the source room and
receiving room for road fraffic noise.

IPlnie) ACOUSTIC CONSULTING Page 7
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6 Result Calculation Sheets

Acoustica - Rintoul Test Program August 2006

75

&5 j
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g 2 //
g 4s './/
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g 0
23
STC 58
15 R- .
° | R, +Cy= 51 dBI
; c,
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1/3 OCTAVE BAND CENTRE FREQUENCY, Hz

Title:  Acoustica - Rintoul Test Program August 2006
Type:
Description of sample:

Reference:

0100 0125 0160 0200 Q0250 0315 0400 0OS00 0630 0OS00 1000 1250 1600 2000 2500 3150 4000 5000

TEST 1 - 70mm single steel stud frame with 50mm 14kg/m3 glasswool as cavity infill. The frame was clad each side with 13mm 10.5 kg/m2
CSR Fyrchek plasterboard screw fixed and sealed with CSR pre-mixed all purpose compound. 1mm 2.5 kg/im2 Acoustica Quietwave was
stapled to the face of the plasterboard each side, completely covering the plasterboard. Another layer of 13mm 10.5 kg/m2 CSR Fyrchek

plasterboard was screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

Configuration:
Day Month Yewr
Test date: 10 August 2006
Rintousl conection (100-200Hz only)

Test Data: 4 2 2 Octave Band Centre Frequancy (Hz)
Deecription 50 80 100 125 160 200 250 315 400 SO0 630 800 1000 1250 2000 2500 3150 4000 S000
Source level (SPL dB) 713 875 898 832 879 900 %06 S8 509 919 WO 917 914 895 &4 72 854 854
Source level (SPL dB) 717 679 900 S35 883 839 %06 839 509 20 93 916 910 835 &4 72 853 852
Average Source level (SPL dB) 715 877 899 534 881 900 %06 &9 909 20 99 97 911 835 &4 72 854 853
Recelve level (SPL dB) 430 433 452 441 445 426 413 374 354 333 318 299 287 278 297 255 185 167
Recelve level (SPL dB) 431 428 455 445 440 423 415 374 352 337 317 300 288 279 298 256 190 172
Average Recelve level (SPL 0B) 431 431 454 443 443 428 414 374 353 338 318 300 288 279 298 256 188 170
Amblent (SPL dB) 265 27 1856 169 155 130 134 104 87 9 93 131 107 136 105 109 117 125
Ambient comection (dB) 04 00 00 00D 00O 00 00 OO0 00 00 @O0 @1 04 02 01 02 10 21
Level difference 325 422 455 451 434 474 493 524 S55 S80 602 619 625 620 573 €19 678 708
Rmvdume 2257 RTEQ 109 084 050 148 142 146 113 100 051 033 089 087 0.82 08¢ Q79 078 077 069
Testarea 5135 Amcor % 08 11 23 2 22 23 16 12 12 11 0% 07 08 05 0S5 04 -0
Transmission loss 344 43 457 474 454 495 515 S4D S67 592 613 628 632 628 583 624 682 707
Deficiancies -z £ 14 € 4 5 4 2 4 0 < 0
Results:

STC 58 (imbedly 250 Hrheguency band)

Rw 58 (imiedty 300 Hrhequency band) Rw+Cty= 51 dB

Ctr -7 (Isbed by 300 Hz heguency band)
IPIiE ACOUSTIC CONSULTING
P Hfﬁ Page 8
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Acoustica - Rintoul Test Program August 2006
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13 OCTAVE BAND CENTRE FREQUENCY, Hz
Title:  Acoustica - Rintoul Test Program August 2008 Reference:
Type:
Description of sample:

TEST 2 - 70mm single steel stud frame with 50mm 14kg/m3 glasswool as cavity infill. The frame was clad each side with 13mm 8.5 kg/m2
CSR CD plasterboard screw fixed and sealed with CSR pre-mixed all purpose compound. 1mm 2.5 kg/m2 Acoustica Quietwave was stapled
to the face of the plasterboard each side, completely covering the plasterboard. Another layer of 13mm 8.5 kg/m2 CSR CD plasterboard was
screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

Configuration:
Dey Mosth Yew
Test date: 10 August 2006
Rirtcesl eonection (900-200Hz onky)

Test Data: 4 2 2 Octave Band Centre Frequsncy (Hz)
Deecription S50 80 100 125 160 200 250 315 400 SO0 €30 SO0 1000 1250 1600 2000 2500 3150 4000 S000
Source level (SPL 0B) 725 873 835 896 887 901 06 838 S04 1.3 314 16 913 835 859 269 854 850
Source level (SPL 0B) 725 871 834 897 884 838 04 SO0 %06 20 917 916 914 895 SO S0 855 854
Average Source level (SPL dB) 725 872 835 897 885 900 0S5 839 905 %20 16 16 914 835 S0 S0 855 854
Recelve level (SPL dB) 479 450 506 484 4352 447 433 334 366 36 L7 314 293 278 UE 24 185 174
Recelve level (SPL dB) 478 451 500 487 432 448 433 333 367 36 L6 314 300 278 T X2 188 174
Average Recelve level (SPL 0B) 478 451 S03 436 452 448 433 384 36T 3II/S LT 34 300 278 7T X2 187 173
Amblent (SPL dB) 265 227 186 169 155 130 134 104 87 03 93 131 107 136 105 109 117 125
Ambient comection (dB) 00 00 Q0 00 00D 00 00 OO 00 00 Q0 01 01 02 01 02 08 19
Level difference 287 403 410 412 395 454 473 514 538 563 537 603 615 619 594 20 667 593
Rmvoume 2257 RTE0 124 073 052 109 140 106 112 0SS 0S¢ 093 087 084 085 085 050 077 074 083
Testarea 513 Rmcor 25 05 07 1% 3 18 21 13 13 12 0% 08 0% 03 0§ 04 02 -01
Transmission loss 312 408 417 431 425 472 434 527 551 575 536 611 624 628 800 €24 663 637
Deficiencies 2% - 4 2 € = % -3 2 aq ]
Results:

STC 56 (Imbedby 250 Hrheguency band)

Rw 54 (mbedty 300 Hr heguency band) Rw+Ctr= 48 dB

Ctr £ (bedty 900  He heguency band)
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Title:  Acoustica - Rintoul Test Program August 2008

Type:
Description of sample:

Reference:

TEST 3 - 70mm single steel stud frame with 50mm 14kg/m3 glasswool as cavity infill. The frame was clad each side with 6.5mm 4 25 kg/m2
CSR Flexible plasterboard screw fixed and sealed with CSR pre-mixed all purpose compound. 1mm 2.5 kg/m2 Acoustica Quietwave was
stapled to the face of the plasterboard each side, completely covering the plasterboard. Another layer of 6.5mm 4 25 kg/m2 CSR Flexible
plasterboard was screw fixed to each side and sealed with CSR pre-mixed all purpose compound.

Configuration:
Day Mosth  Yew
Test date: 10 August 2006
Rirtoul conectien (002000 only)

Test Data: 4 2 2 Octave Band Centre Frequancy (Hz)
Description S0 63 80 100 125 150 200 250 315 400 500 €30 S00 1000 1250 1600 2000 2500 3150 4000 S000
Source level (SPL dB) 744 875 834 236 886 312 917 S0S 920 931 930 928 S22 905 831 &7.9 865 850
Source level (SPL dB) 744 876 830 233 896 316 918 07 918 923 27 926 913 903 &5 79 864 853
Average Source level (SPL dB) 743 876 832 238 891 314 318 08 919 930 929 927 921 905 830 7.9 865 850
Receive level (SPL dB) S0.7 604 544 542 SOS5 505 478 425 418 414 331 353 325 285 243 214 130 1341
Receive level (SPL dB) S04 537 545 546 SO 505 478 425 420 414 330 352 324 283 241 207 185 183
Average Recelve level (SPL 0B) S04 601 B45 544 S03 505 475 429 419 413 391 353 325 284 242 209 188 190
Ambient (SPL dB) 265 227 186 169 155 130 134 104 87 909 393 131 107 136 105 109 117 1285
Amblent comection (dB) 00 00 00 00 00 00 OO0 00 0O 00 OO0 OO0 00 01 02 04 03 11
Level difference 275 251 270 354 381 407 433 430 S02 517 533 575 587 622 640 £7.2 685 880
RmMvoume 2257 RTE0 123 066 076 141 135 033 104 0S6 0S2 085 020 0S80 080 08 079 077 075 067
Testarea 5136 Rmcor 25 €3 03 2 28 15 17 15 12 03 06 06 06 07 05 04 03 -02
Transmission loss 304 248 273 374 403 422 455 435 S14 S25 545 5391 603 623 545 676 688 578
Deficiencies -13 2 7 -8 -4 ©o -2 -
Results:

STC 48 (mbedby 950  He heguency band)

Rw 30 (imbadby 90 Hz fequency band) Rw+Ctr= 41 dB

Ctr 9 (mbedby 125  Hr fequency band)
IPIRiE ACOUSTIC CONSULTING
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